
Parts Breakdown
Item 23575



Parts Breakdown
Item 23575

Item No. Description Position Item No. Description Position Item No. Description Position

76827 Screw M5x8 for 23575 1 76835 U Shape Elbow for 23575 9 76843 U Connector for 23575 17

76828 Rubber Foot for 23575 2 76836 Control Shaft for 23575 10 76844 Bolt on Cover for 23575 18

76829 Bolt M16 for 23575 3 76837 Tight Bolt M8x8 for 23575 11 76845 Top Cover for 23575 19

76830 Spring Washer 16 for 23575 4 76838 Bolt M8x12 for 23575 12 76846 Stainless Steel Mid Pan for 23575 20

76831 U Shape Base for 23575 5 76839 Stainless Steel Washer for 23575 13 76847 Stainless Steel Tray for 23575 21

76832 Long Shaft for 23575 6 76840 Short Shaft 15.8x83 for 23575 14 76848 U Tray for 23575 22

76833 Rubber Handle Case for 23575 7 76841 Bend Shaft for 23575 15 76849 Long Shaft for 23575 24

76834 U Shape Shaft for 23575 8 76842 Bolt for 23575 16 76850 Short Shaft for 23575 25


